
TOOLS REQUIRED: 

HARDWARE PROVIDED:  

P 

www.RiteHite.com 
FGI-100 RevA 07/10/15 PAGE 1 of 3 

LEVEL 9/16” 

OPEN END 
WRENCH 

7/16” 

MEASURING 
TAPE MALLET 

ELECTRIC DRILL 
Ø 5/16”  

MASONRY BIT 

+ 

5/16” 
[8mm] 

WIRE CUTTERS 

N H O 

AE 

I 

HARDWARE LIST: 
 
(C) 1/4”-20 x 1” SQUARE NECK CARRIAGE BOLT 
(H)   #12-14 x 1” HEX HEAD SELF-DRILLING SCREW 
(I)     1/4” FLAT WASHER 
(N)    #14-10 x 1-1/4” SLOTTED HEX HEAD SMS 
(O) #14 x 1” TUBULAR PLASTIC ANCHOR 
(P)     3/8” x 3-3/4” WEDGE ANCHOR 
(AE)  1/4”-20  HEX NUT 

8900 North Arbon Drive    
Milwaukee, WI 53223, USA 
P: 800-553-5560, 414-355-2600 
F: 563-589-2776 
E: safetyinfo@ritehite.com 

ROBOGUARD 
Panel and Post Installation 

C 

LADDER 

Copyright 2015. All rights reserved 



1 

2 

SAFETY DISTANCE  “X” FROM THE 
HAZARD AREA IN ACCORDANCE WITH 
APPLICABLE STANDARD.  

6 

X” 

FGI-100 RevA 07/10/15 PAGE 2 of 3 

3 4 

E
XT

E
N

S
IO

N
 P

O
S

T 

S
TA

N
D

A
R

D
 H

E
IG

H
T 

P
O

S
T 

NOTE: STEP 5 IS FOR PARTITION 
TALLER THAN 12’-0” HIGH ONLY 

5 

www.RiteHite.com 
Copyright 2015. All rights reserved 

FRONT VIEW 

H 

2”
 

P 

x6 



7 

FGI-100 RevA 07/10/15 PAGE 3 of 3 
www.RiteHite.com 

Copyright 2015. All rights reserved 

INSIDE VIEW 

AE 

I 

C 
x3 

8 

INSIDE VIEW 

N 

O 

9 NOTE: IF INSTALLING DOOR, REFER TO DOOR 
ASSEMBLY INSTUCTIONS PRIOR TO INSTALL. 

10 
POST CAP INSTALLATION 

(7’-0” O.A.H. GUARDING OR SHORTER) 
CAPPING CHANNEL INSTALLATION 

(8’-0”HIGH GUARDING OR TALLER) 11 

H 


